

Bucknalls Lane, Garston Watford, Herts WD25 9BA Tel: 01923 665300 Fax: 01923 665301 email: <u>clientservices@bba.star.co.uk</u> website: <u>www.bbacerts.co.uk</u>

BRITISH BOARD OF AGRÉMENT TEST REPORT No 61007 Issue 2

PRONIL – ACRYLIC WATERSTOP

CONTENTS

- i Note on Issue 2 and Interim report
- 1 Report conditions
- 2 Swelling / recovery cycles

Approved By:

D Durrant

David Durrant (Senior Test Technician)

Date: 12 July 2017

Authorised By:

Stephan Jansen van Vuuren (Team Manager – Test)

Date: 17 July 2017

On behalf of the British Board of Agrément

Client:	Pronil Izolasyon Ltd Riverbank House 1 Putney Bridge Approach London SW6 3 JD		
Requested by:	Ender Birlik		
Job No:	T1 61007		
Work Period:	November 2017 – July 2017		

i NOTE ON ISSUE 2 AND INTERIM REPORT

Issue 2 supersedes Issue 1 and differs from the original issue of this report, which was an interim report requested by the client midway through testing, dated 04 May 2017. This report is compiled with all available date in section 2.3 *Results* and a comment describing the observations on the samples.

1 **REPORT CONDITIONS**

- 1.1 This Report:
 - relates only to the product/system and sample/specimen thereof named and described herein
 - relates only to the specified tests and test conditions described herein
 - is issued only to the company, firm, organisation or person named herein no other company, firm, organisation or person may hold this Report or claim that it has been issued to them
 - has to be read, considered and used as a whole document it may be misleading and will be incomplete to be selective
 - is copyright of the BBA
 - is subject to English Law.
- 1.2 No verification of any of the materials, samples, specimens, information, data or documents supplied to the BBA has been made, except where otherwise stated.
- 1.3 Publications, documents, specifications and similar matter that are referred to herein, are those that were current at the date of issue of this Report, except where otherwise stated.
- 1.4 The BBA has used due skill, care and diligence in preparing this Report, but no warranty is given or implied.
- 1.5 In issuing this Report, the BBA is not responsible; and is excluded from any liability to any company, firm, organisation or person; for any matters arising directly or indirectly from:
 - the presence or absence of any patent, intellectual property or similar rights subsisting in the product/system
 - individual installations of the product/system, including their nature, design, methods, performance, workmanship and maintenance
 - any works and constructions in which the product/system is installed, including their nature, design, methods, performance, workmanship and maintenance
 - any loss or damage, including personal injury, howsoever caused by the product/system, including its manufacture, supply, installation, use, maintenance and removal.
- 1.6 This Report does not constitute or indicate any approval, certification or endorsement of the product/system.

2 SWELLING / RECOVERY CYCLES

2.1 Method

The increase in volume was measured when specimens were immersed in tap water at 23°C over a 28 day period. Recovery volume was measured when the specimens were removed from the solution and air dried over a 28 day period. This method was repeated over three cycles.

The percentage change in volume calculations are all based on the initial volume.

2.2 Sample

BBA Ref/Lot	Quantity	Description ⁽¹⁾
-------------	----------	----------------------------

T1/61007 1 20 mm roll Pronil Acrylic water stop.

(1) Batch details were not supplied by the client.

2.3 Results

	Cycle 1		Cycle 2		Cycle 3		
Swelling	Mean mass (cc)	Change (%)	Mean mass (cc)	Change (%)	Mean mass (cc)	Change (%)	Average change (%)
Initial	5.84	-	6.64	13.70	6.02	3.08	8.39
1 hour	6.18	5.82	6.88	17.81	10.07	72.43	32.02
1 day	14.99	156.68	15.07	158.05	16.63	184.76	166.50
7 day	36.19	519.69	30.23	417.64	31.69	442.64	459.99
14 day	39.06	568.84	32.54	457.19	37.71	545.72	523.92
28 day	41.41	609.08	31.07	432.02	38.19	553.94	531.68
Recovery	Cycle 1		Cycle 2		Cycle 3		
	Mean mass (cc)	Change (%)	Mean mass (cc)	Change (%)	Mean mass (cc)	Change (%)	Average change (%)
1 day	34.97	498.80	26.22	348.97	31.93	446.75	431.51
7 day	9.63	64.90	6.195	6.08	6.47	10.79	27.25
28 day	6.64	13.70	6.02	3.08	6.14	5.14	7.31

Note: Observations to the samples throughout testing confirms that there was no degradation of the material throughout the duration of the test.

2.3 Results (continued)



Note: The dotted red line indicates the end of the swelling and the start of the recovery cycle.